99, Badli Industrial Area,
Phase-2, New Delhi 110042

‘ Ph. : +91 11 49491400
E-mail : mail@sigmatest.org
TEST & RESEARCH CENTRE web : www.sigmatest.org

TEST CERTIFICATE &2

{Sample Information:

Sample : Earthing Backfill Compound Report No. : 21011730/B Job Code : STRC/Z21011730

Sample Description : Earthing Backfill Compound Sample Received On : (1/03/2024

Party's Ref No. : Ni Report Issue Date : 09/03/2024 | Date of Testing : 01/03/2024 To 02/03/2024
Sample Candition : Packed Prﬂperly” : \ Sample quantity : 2 Kg

TEST RESULTS
S.No. Test Parameter Test Result | Requirement as per Test Method Conformity
IEC 62561-7
9 Coirosion Test (Ohm-m?®) 106 >8 (Ohm-m?) ASTM G59 (Clause-5.5 of Yes
IEC.62561-7

Electrical Testing

10 |Electrical Resistivily {Ohm-mtr) 0.110 0.12 Max. ASTM G 57 (Clause 5.4 of Yes
IEC:62561-7)

Decision Rule: The decision rule as par SOP DRO1 is applied wherever statement of conformity to a specification or standard

provided in the test report.
**¢**End of Report*****

21011730/8-2 )
R
] 4. - RaLunézé'r Cheema Shruti Vij

Technical Manager Technical Manager
Format No.: STRC/7.8/F/TC/Z/02 Scan QR Code to verify the authenticity of Report

(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.(2) Total hability of our Lab is imited
to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4)

This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and shouid not be used in any adverlising media without
our special permission in writing. (5) The Test Report refer to ine sample submiited o us and nct drawn Dy Elgma Test & Research Centre unless mentoned otherywise
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